
AL/OE-CR-1995-0008 

UNITED STATES AIR FORCE 
ARMSTRONG LABORATORY 

Wastewater Treatment Plant 
Environmental Study Final Operations 

and Maintenance Manual, Shaw Air 
Force Base, South Carolina 

Michael F. Hewitt 
Charles Baylot 

Parsons Engineering Science, Inc. 
57 Executive Park South, N.E., Suite 500 

Atlanta, Georgia 30329 

September 1995 

Approved for public release; 

distribution is unlimited. 

Occupational and Environmental Health 
Directorate 

Bioenvironmental Engineering Division 
2402 E Drive 
Brooks AFB, TX 78235-5114 



NOTICES 

This report is published as received and has not been edited by the technical editing staff of the Armstrong 
Laboratory. 

Publication of this report does not constitute approval or disapproval of the ideas or findings. It is 
[...]
Each certificate issued by the Board of Certification must be renewed annually on or 

before June 30th. Each applicant applying for renewal of a wastewater treatment 

certificate must, in every 2-year period, provide evidence of having completed 12 hours 

of relevant continuing education. In lieu of continuing education, the applicant may take 

and pass the appropriate examination for his/her certificate of a higher grade. 

1.7.2 Manpower Requirements 

The Shaw AFB WWTP is staffed by one Non-Commissioned Officer In Charge 

(NCOIC), one utility supervisor, four civilian plant operators, one maintenance 

mechanic, seven military operations specialists, and one laboratory technician. The 

overall management of the wastewater treatment plant is directed by the Infrastructure 

Superintendent, and above that position is the Chief of the Operations Branch of Civil 

Engineering. In addition to the wastewater treatment plant and laboratory, the O&M 

personnel are responsible for twelve lift stations, six water booster stations that contain 

lime, fluoride, and chloride feeders, and three swimming pools. Civilian operators spend 

approximately 60-65 percent of their time on activities related directly to the wastewater 

treatment plant or laboratory due to their other responsibilities. The maintenance 

mechanic is approximately 50 percent available for plant maintenance. The military 

operator has approximately 75 percent utilization on utilities O&M, of which 65 percent 

H:\725689\948J117\C-1.WW2 
1-15 



• 

Shaw AFB 
O&M Manual 

Chapter 1 

is available for WWTP plant activities. The Infrastructure Superintendent, sanitation 

supervisor, and NCOIC are approximately 50 percent available for plant O&M 

supervision after taking into consideration their off-plant responsibilities. This results in 

an approximate available manpower of eight full-time persons for the wastewater 

treatment plant. The plant should be staffed 24 hours per day. 

H:\725689\948J117\C-1 .WW2 

1-16 



Shaw AFB 
O&M Manual 

Chapter 2 

CHAPTER 2 

DESCRIPTION OF FACILITY 

2.1    INTRODUCTION 

The purpose of this chapter is to provide a thorough description of the processes and 

equipment at the Shaw AFB wastewater treatment plant. This description is designed to 

present a general understanding of the systems involved in the plant, how they function, 

and how they are interrelated. Some numbers regarding the equipment sizes and 

capacities are included when necessary. 

2.1.1      General 

The Shaw AFB wastewater treatment plant consists of a biological treatment system 

employing the activated sludge process and tertiary filtration. The plant utilizes 

preliminary and secondary and tertiary treatment processes. Sludge stabilization and 

dewatering processes are also provided. A flow schematic of the Shaw AFB WWTP was 

provided in Figure 1.1. 

H:\725689N948J117\C-2.WW2 
2-1 



Shaw AFB 
O&M Manual 

Chapter 2 

2.2    COLLECTION SYSTEM AND LIFT STATIONS 

The Shaw AFB wastewater treatment plant is located in the southwest quadrant of 

the base. Flow to the WWTP is through force mains and a series of lift stations located 

throughout the base. The major sources of wastewater flow to the WWTP are: 

• Base housing area 

• Maintenance shops 

• Flightline area 

• Administrative buildings 

Nondomestic wastewater from maintenance shops are normally pretreated to remove 

floating oils prior to their discharge to the domestic sewer. There are twelve (12) remote 

lift stations located throughout the base. The lift stations are located as follows: 

Station No. 0012 Shaw Drive Pumping Station 

Station No. 0116 Aero Club Lift Station 

Station No. T-28 Mobile Communications Bldg. Lift Station 

Station No. 600 Main Lift Station 

Station No. 600 Old Main Lift Station 

Station No. 1130 9th Air Force Lift Station 

Station No. HQ Headquarters 

Station No. 1216 Aircraft Maintenance Lift Station 

Station No. 1600 AGE Maintenance Lift Station 

Station No. 3227 Old Wherry Housing Area Lift Station 

Station No. 5630 New Wherry Housing Area Lift Station 

Station No. 0306 WWTP Influent Pump Station 

H:\725689\948J117\C-2.WW2 
2-2 



Shaw AFB 
O&M Manual 

Chapter 2 

2.3    PRELIMINARY TREATMENT 

The preliminary treatment processes employed at the Shaw AFB WWTP are 

comminution, flow measurement, grit removal, manual screening, and influent pumping. 

2.3.1 Plant Headworks 

Raw wastewater is pumped from Lift Station 600 and enters the treatment plant 

through a 14-inch pipe. This lift station is equipped with a macerator and a manual bar 

screen. There is an emergency power generator located at this lift station. Old pump 

station 600 serves as a backup and does not operate under normal conditions. 

2.3.2 Grit Chamber 

Influent flow enters the new grit chamber structure and flows through the aerated 

grit chamber. The chamber is 23 feet long by 4.5 feet wide and has a water depth of 5.5 

feet for a total volume of 4,250 gallons. At design flow the hydraulic retention time in 

the grit chamber is approximately five minutes. The grit chamber is equipped with two 

blowers and air diffusers for supplying air. Grit is removed from the bottom of the 

chamber by a motorized collector with buckets mounted on a drive chain. The buckets 

pull grit toward a, collection sump at the influent end of the chamber. The grit is picked 

up from the sump by the grit screw conveyer and deposited in the grit dumpster. 

2.3.3 Equalization Basin 

Pretreated influent wastewater flows to the plant equalization basin. The 

equalization basin dampens flow and concentration spikes to the treatment plant by 

providing an in-line reservoir of wastewater. The equalization basin is 54 feet by 54 feet 

and 16.5 feet deep with an approximate volume of 350,000 gallons. The basin volume is 

capable of holding approximately 8 hours of average daily flow. The equalization basin 

is equipped with two 388 cubic-feet-per-minute centrifugal blowers for aerating and 

mixing the influent wastewater through a grid piping and diffuser system. This basin is 

designed for dampening hydraulic peaks during high flow periods or for containing and 

equalizing contaminant spikes. 

2.3.4 Influent Pump Station 

Adjacent to the equalization basin is the new screw lift pump station and wet well. 

Wastewater from the equalization basin flows to a flow distribution box which contains 

two 18-inch sluice gates.   These gates control flow to the suctions side of the screw 

H:\725689\948I117\C-2.WW2 
2-3 



Shaw AFB 
O&M Manual 

Chapter 2 

pumps. An 18-inch invert and two channel sluice gates allow wastewater to flow to the 

suction side of the screw pumps. The two 1425-gpm capacity screw pumps lift the 

influent wastewater to a channel and gravity line that flows to the aeration basin splitter 

box. The motor controls for the screw pumps are equipped with variable speed drives to 

vary the speed of the screw pumps. 

At the upper elevation of the screw lift pumps, flow is discharged into an open 

channel. Lime is added to the waste stream at this location to ensure that the activated 

slud-s process has sufficient alkalinity for nitrification and to ensure that effluent pH is 

not reduced below permit limitation. 

H:\725689\948J117\C-2.WW2 
2-4 



• 

• 

Shaw AFB 
O&M Manual 

Chapter 2 

2.4    AERATION BASINS 

The WWTP is provided with three aeration basins for the biological treatment of 

organic wastes. The pretreated and equalized influent flows to the aeration basin splitter 

box where it is mixed with the return activated sludge before entering the aeration basins. 

The combined aeration basin volume is approximately  1.0 million gallons (MG). 

Aeration Basins Nos. 1 and 2 are rectangular basins, each having a volume of 377,000, 

and Aeration Basin No. 3 is a circular basin and has a volume of 246,000 gallons.  The 

aeration basins are equipped with surface mechanical aerators.   The rectangular basins 

each contain two 25-horsepower surface mechanical aerators. Basin No. 3 contains one 

30-horsepower surface mechanical aerator.  The current loading rates to the system and 

principal design criteria are as follows: 

Current Loading Principal Design Criteria 

Volumetric Organic 11.9 lb BOD/1,000 ft3       Volume 1.0 MG 
Loading Rate 

Hydraulic Retention 20 Hours Hydraulic Detention time        2.0 hours 

Time 

Food/Microorganism 0.051bBOD/lb Loading 0.1 lbs BOD/lbMLSS 
(F/M) Ratio ML VSS 

LBS MLSS Under Aeration    23,000 - 34,000 

The volumetric organic loading rate is in the lower end of the recommended range 

for extended aeration activated sludge systems (i.e., 10 to 25 lb BOD/1000 ft3). 

Similarly, the F/M ratio is in the lower end of the recommended range for extended 

aeration activated sludge plants (i.e., 0.05-0.15 lb BOD/lb ML VSS). The Hydraulic 

Retention Time is also on the lower end of the recommended range for extended aeration 

plants (18-36 hours). None of these loading factors are in a problem range as far as 

treatment efficiency or plant performance. 

Control of DO in the basins is limited to two operational approaches. One is to raise 

or lower the liquid level in the basin thus decreasing or increasing the "bite" of the 

aerator blades in the mixed liquor. The other is to lower the mixed liquor concentration 

if sufficient DO cannot be imparted to the basin. 

H:\725689\948J117\C-2.WW2 
2-5 



Shaw AFB 
O&M Manual 

Chapter 2 

2.5    SECONDARY CLARIFIERS 

Three circular secondary clarifiers are provided for the settling of biological sludge. 

The effluent of the aeration tanks flows to the in-plant pump station. Station 306 lifts the 

forward flow to the Flow Distribution Box. This structure splits the flow and distributes 

the mixed liquor to the secondary clarifiers for settling. The distribution structure 

consists of an elevated rectangular concrete box and three outlet chambers which 

discharge flow into the inlet pipes for the clarifiers. The clarifiers are 35 feet in diameter 

and have a side wide depth (SWD) of 8.5 feet. A collection trough around the perimeter 

of each clarifier receives effluent which flows to the tertiary filters. The return sludge 

flow is controlled by three telescopic valves, one per clarifier. The underflow rate for 

each clarifier is increased or decreased by manually lowering or raising the telescopic 

valves. Return sludge gravity flows from the telescopic valves to the aeration basins. 

Waste sludge gravity flows to the WAS pump station wet well and is pumped to the 

aerobic digesters via the WAS pumps. WAS flow rates are estimated using the rise in 

level inside the digester being utilized. A flow meter is to be installed on the WAS line 

to optimize sludge wasting and process control of the activated sludge system. 

Current available surface area for the three units combined is 2,886 ft2. Current 

available volume is 183,600 gallons. Operating parameters for the secondary clarifiers 

under average flow conditions of 1.20 MGD and principal design criteria are as follows: 

Current Loading 

Surface Loading 
rate 

Solids Loading Rate 

Hydraulic Retention 
Time 

416 gpd/ft2 

13.2 lb TSS/ft2-d 

3.7 hours 

Principal Design Criteria 

Design Hydraulic Loading      415 gpd/ft2 

Weir Overflow Rate 3639 gpd/ft 

H:\725689\948J 117VC-2.WW2 
2-6 



Shaw AFB 
O&M Manual 

Chapter 2 

2.6    TERTIARY FILTERS 

Secondary clarifier effluent gravity flows to the tertiary filters. Flow enters the 

filters through a 16-inch cast iron pipe into the forebays and across the filter surface. 

The filters are multi-media units with a total filter bed depth of 3.67 feet. The top layers 

of filter media, 24 inches of anthracite is on top of 8 inches of sand followed by 12 

inches of graded gravel. The media rests on a precast filter bottom. Filter effluent is 

collected in the filter bottoms and flows out of the filters through a 16-inch line to the 

chlorine contact chamber. Entering the filter bottoms is a 14-inch backwash line. 

During filter backwashing, this line is fed from a 2500-gpm backwash pump which uses 

the old chlorine contact chamber contents for washwater. Backwash waste exits the 

filters via the wash troughs and is routed by a 16-inch pipe to the backwash holding tank. 

From the backwash holding tank it is pumped to the equalization basin. The system is 

equipped with a surface wash system consisting of a 115-gpm surface wash pump and 

surface agitators fed by a 3-inch surface wash line. The automatic control function for 

this system has been bypassed and the system is presently manually operated. 

Differential pressure across the filters is measured by pressure gauges. 

Backwash water for these filters is supplied from the old chlorine contact chamber. 

H:\725689W8J117\C-2.WW2 
2-7 



• 

Shaw AFB 
O&M Manual 

Chapter 2 

2.7    CHLORINE CONTACT CHAMBER 

The WWTP is equipped with two chlorine contact chambers. The old contact 

chamber is 60 feet by 20 feet and has a working depth of 6.5 feet for a total capacity of 

58,000 gallons. The hydraulic detention time is approximately 1.4 hours at current 

average flow rates. One baffle wall directs the flow in a side-to-side pattern in the 

chamber. At the current average flow of 1.2 MGD, this basin has a more than adequate 

hydraulic retention time. At the influent end of the basin, the backwash water pump and 

the surface wash pump are mounted and their suction pipes extend into the basin. A 

PVC chlorine diffuser pipe extends into the contact basin approximately 20 feet from the 

influent end of the chamber. 

The old chlorine contact chamber also contains two air diffusers near the effluent 

end of the tank for the purpose of adding dissolved oxygen to the plant effluent. The 

diffusers are supplied by an air blower in the filter control building. The blower has a 

capacity of 250 cfm. Also at the effluent end of the old chlorine contact chamber is a 

sulfur dioxide diffuser. Sulfur dioxide is added to the chamber just prior to the flow 

entering the outlet weir box of the chamber. Treated effluent flows out of the chamber 

through the outlet weir box to the effluent Parshall flume and through the effluent sewer 

to the plant outfall. 

The new chlorine contact chamber is 75.5 feet in length by 11 feet wide by 8 feet of 

operating depth for a total capacity of approximately 50,000 gallons. At current average 

daily flow rates, the hydraulic retention time is approximately 1 hour. The chamber is 

equipped with a chlorine diffuser at the influent end of the tank and a sulfur dioxide 

diffuser at the effluent end of the tank. The new chlorine contact chamber was installed 

to serve as a backup tank to be utilized when it becomes necessary to bypass the tertiary 

filters. 

Chlorine gas is fed through a 200-pound-per-day, wall-mounted chlorinator from 

150-pound chlorine bottles. The chlorinator is located in the old laboratory building. 

Sulfur dioxide is fed by two 50-pound-per-day gas feeders. An average of 40 to 50 

pounds per day of chlorine gas and sulfur dioxide is being fed to disinfect and 

dechlorinate the effluent and is resulting in an average maximum chlorine residual in the 

effluent of 210 ug/L. 

H:\725689\948I117VC-2.WW2 
2-8 



Shaw AFB 
O&M Manual 

Chapter 2 

Chlorine gas and sulfur dioxide feed control are manual. Data are provided by plant 

effluent samples which are analyzed for total chlorine residual. These data are used to 

make adjustment in the chlorine and sulfur dioxide feed rates. 

H:\725689\948J117MC-2.WW2 
2-9 



• 

• 

Shaw AFB 
O&M Manual 

Chapter 2 

2.8    AEROBIC DIGESTERS 

The Shaw AFB WWTP is equipped with three aerobic digesters. Each unit has a 

surface area of 490 ft2 and a 18-ft SWD for a unit volume of approximately 65,000 

gallons. The total volume of the three units is 195,000 gallons. Diffused air is provided 

to maintain aerobic conditions and mixing level requirements by positive displacement 
[...]
9. Composite sample reservoirs should be well-mixed before samples are obtained 

from them, and all samples should be mixed again before analysis. 

H:\725689\948J117\C-4.WW2 

4-4 



Shaw AFB 
O&M Manual 

Chapter 4 

10. The appropriate sample type (grab or composite) must be obtained depending on 

the type of analysis to be run. Reference Table 4.4. 

11. Samples should be analyzed as soon after collection as possible for greatest 

reliability. Some tests must be run on site because the sample composition will 

change before the sample reaches the lab. 

12. Sampling times for grab samples should be selected to represent typical 

weekday averages or varied from day to day to represent a cross-section of the 

waste characteristics. Remember, a sample taken early Monday morning may, 

in actuality, be a sample of the waste from Sunday night. 

13. Where necessary to avoid an excess of floating material, the mouth of the 

collecting container should be held a few inches below the surface level. 

4.2.1   Grab Samples 

Grab samples are representative of the characteristics of the wastewater at the instant 

the sample is caught. When it is only possible to collect grab samples, it is preferable 

that they be collected when the treatment plant is operating at peak flow or organic load 

conditions. Grab sampling times may be staggered to account for the hydraulic detention 

time of each unit. If the hydraulic detention time of a process unit is 2 hours, the grab 

sample of the effluent may be collected 2 hours after the influent sample, thus the 

samples can be assumed to be representative of the wastewater before and after 

treatment. 

In addition, a grab sample may be taken for any of the following reasons: 

1. The waste stream to be measured does not flow on a continuous basis. 

2. A "slug" or batch discharge or other unusual or undesirable situation is 

observed. 

3. A condition or operation is of short duration and quite uniform. 

4. The waste characteristics are relatively constant over extended periods of time. 

5. To determine if a composite sample is averaging out extreme changes in a 

parameter (i.e., pH) that can be detrimental to the treatment process. 

6. Permit requirements dictate grab samples for analyses of selected parameters. 

H:\725689\948J117\C-4.WW2 
4-5 



• 

Shaw AFB 
O&M Manual 

Chapter 4 

4.2.2   Composite Samples 

A composite sample results from the combination of multiple grab samples on a time 

or flow proportionate basis over a set time period. The composite sample is useful for 

analysis of wastewater constituents that do not deteriorate or change over extended time 

periods with proper preservation and where the average composition of the wastewater is 

sought. Composite samples provide useful data if the fluctuations in wastewater 

characteristics are not extreme and tend to minimize the effect of intermittent changes in 

wastewater characteristics and flow. Currently, samples are manually collected and 

composited according to flow at the Shaw WWTP. Samples are collected every two 

hours during periods when the WWTP is staffed. 

The best type of composite sample is one in which the volume of each grab sample 

is in direct proportion to the flow reading at that instant. The following example 

illustrates the sample volumes to be collected on a 12-hour composite: 

Flow Sample Flow Sample 
Time CMGD^l Factor Volume(ml) Time CMGD>) Factor Volume (ml) 

6am       0.2 100 20 12N 1.4 100 140 

7am       0.3 100 30 1pm 1.6 100 160 

8am       0.6 100 60 2pm 1.5 100 150 

9am       0.9 100 90 3pm 1.3 100 130 

0am        1.2 100 120 4pm 1.3 100 130 

lam        1.2 100 120 5pm 1.2 100 120 

The total volume of samples collected in the above example of a 12-hour composite 

would have been 1270 ml. If a composite is made from individually collected grab 

samples, then each of the individual grab samples should be shaken vigorously to provide 

a uniform mixture before the samples are pooled together. The pooled composite sample 

should also be thoroughly mixed immediately prior to obtaining a sample for analysis. 

Failure to do so may contribute to serious errors. 

The amount to be collected during a specific sampling period can be calculated using 

the following formula: 

Amount of sample to collect    = 

CRate of flow. MGD. at time of sampling1(Total sample required, ml) 
(Number of samples collected)(Average daily flow, MGD) 

H:\725689\948J11 AC-4.WW2 

4-6 



Example Calculation: 

Shaw AFB 
O&M Manual 

Chapter 4 

Data: 

1. Rate of flow at sample time   = 2MGD 

2. Total sample required, ml      = 4000 ml 

3. Number of samples to collect = 24 

4. Average daily flow               = 1.5 MGD 

Amount of sample to collect = (2MGD) (4000ml) 

24) (1.5 MGD) 

= 2:2.2 ml 

H:\725689\948J117\C-4.WW2 
4-7 



• 

• 

• 

Shaw AFB 
O&M Manual 

Chapter 4 

4.2.3   Automatic Samplers 

Automatic samplers are used to collect a series of grab samples on a constant time- 

constant volume principle or on a flow proportionate basis. The flow proportionate 

automatic samplers function by collecting a definite volume of sample each time a 

predetermined number of gallons of wastewater has passed the flow measuring device. 

This is the recommended approach to flow compositing at the Shaw AFB WWTP. 

In selecting automatic samplers and sampler locations, consideration should be given 

to the following: 

1. Resistance of the sampler to the particular types of wastes being treated (i.e., 

wastes highly acidic or containing organic solvents). 

2. Protection of the sampler from corrosive atmospheres, particularly in confined 

areas containing raw wastes. 

3. That the sampler provide sufficient flow velocity in the intake tube to prevent 

settling of heavier solids particles. 

4. That some type of sample-preservation is provided, either refrigeration or ice 

packs. 

5. That sampler placement does not exceed the suction head capabilities of the 

sampler. 

6. That compatible interfacing of the flow meter and sampler is possible. 

7. That adequate safety is afforded personnel during recovery of the composite 

sample. 

8. That a purge cycle is available to clean the intake line before and after each 

sample is collected. 

As with all pieces of equipment, preventive maintenance and cleaning schedules 

should be followed. In particular, the intake tubes should be cleaned regularly to prevent 

solids buildup and periodic slough-off that can contaminate samples. 

H:\725689\948JL 1 AC-4.WW2 

4-8 



Shaw AFB 
O&M Manual 

Chapter 4 

4.3      OTHER SAMPLING CONSIDERATIONS 

4.3.1 Sample Preservation 

Complete preservation of any sample, regardless of source, is almost impossible and 

can never be achieved for every constituent in the sample. Preservation techniques can 

only, at best, retard the biological and chemical changes that inevitably continue after the 

sample is removed from the source. The methods of preservation are limited and are 

intended generally to (1) retard biological action, (2) retard hydrolysis of chemical 

compounds and complexes, and (3) reduce volatility of constituents. Preservation 

methods are generally limited to pH control, chemical addition, refrigeration, and 

freezing. 

Table 4.2 shows the various preservatives that may be used to retard changes in 

samples. Table 4.2 gives types of containers, preferred method of preservation, and 

holding times for various test parameters. 

4.3.2 Cleaning Sample Bottles 

A common mistake made by those sampling is to use a bottle that has held 

"unknown" materials as a sample container. Often these containers have held oily or 

greasy substances which cling to the walls of the bottle and resist rinsing. Only new 

bottles or bottles that have been cleaned by acceptable methods in the laboratory should 

be used as sample bottles. It is good practice to designate bottles to be used exclusively 

to hold particular samples. These containers should be carefully labeled and used for no 

other purpose. These containers should be thoroughly rinsed before and after each use 

and periodically cleaned in the laboratory using only authorized laboratory cleaners. 

4.3.3 Sample Volumes 

Adequate volumes must be obtained to perform the desired analysis. The volume 

collected should be large enough to repeat the procedure if necessary. Never "dump" the 

remainder of a sample until your results are completed and considered to be satisfactory. 

H:\725689\948J117\C-4.WW2 

4-9 



.ffl -a 

Ed 

pa 
< 

Q 
O 
X 
H 
Ed 
S 
z o 
H 

as 
Ed 
cfl 
Ed 
OS 
P- 

Q 
Z 
«< 

Ed 
N 

< 

Q 
Ed 
Q 
Z 
Ed 

s o u 
Ed 
ttS 

ea 3 
U M 
O   V 

a * 
3 "O 

.5   a» 

II u 

a _o 
"A ea > u 

<u 

4> 

a -s 
a c» 

43 
a 
s u 

a 
o 
ea 
a 

Q 

■o -o ^ 

111 

'S 
ca 

IN 
a oo 
S c^. 
.5 'a 
D   00 

■a a 
< 

oo 

OH 

v "g 
ÄS 
o< a 

8 2 

00 

04 

.a»o .ffo £>o 
tfa en tfa co 13 a) 

o o g o o § 
<N m 2 

o o 
O  VI 

ooo 
OU   OH   OH 

Ü   Ü 
OH* OH" 

•a 

u 
Q 
O 
U 

2 
0) 
OO 

ft! 

Ü 
OH" 

c3 
pa 

-a 
o u 

■a o 
D 

tin 

5 
C 
o 
e 

l 
s 

3 o° 

-3 X "O 
00 00 00 
Tj- ■* CJ 

00 00 00 
•* •* N 

< 
o 

o o s a § s o o o © g o n "• H - g n 

■S    4> 

M 
3 o 
£ oa 

o o o o § O O  O O o 

< 
o 

OH   OH" OH'   OH 

OÜÜÜÜ 
OH" OH   OH   OH   OH 

g 
OO 

(A 

2 

O H 

i I o o 
ft ft "J 

E   #   5?    ° ft OH   OH   V2 

I 

3^  o Z «OP 
s 

4-10 



Shaw AFB 
O&M Manual 

Chapter 4 

4.4      SAMPLING POINTS AND ANALYTICAL SCHEDULE 

Table 4.3 presents the suggested sampling points at the Shaw AFB WWTP. These 

points should be used consistently by all operators to help ensure the uniformity of all 

samples. Any change in sampling points or addition of sampling points must be 

communicated to all operators. 

Table 4.4 presents a suggested sampling schedule for analyses run at the WWTP 

laboratory. This schedule can be adjusted as plant conditions dictate. 

H:\725689\948I117\C-4.WW2 

4-11 



Shaw AFB 
O&M Manual 

Chapter 4 

TABLE 4.3 
SHAW AFB WASTEWATER TREATMENT PLANT 

SUGGESTED SAMPLING POINTS 

Sample Type 

Plant Influent 

Plant Effluent 

Aeration Tanks 

Tertiary Filter Effluent 

Return Activated Sludge 

Secondary Clarifiers 

Aerobic Digester 

Outfall 

Sample Point 

At plant headworks between grit 
chamber and ParshaU flume 

At effluent metering chamber 

Discharge of basins 

Discharge of tertiary filters 

Discharge of RAS Telescopic values 

At discharge of clarifiers 

From middle of tanks with aeration in 
progress 

At the plant outfall 

H:\725689\948J117\T^-3.WW2 

4-12 



• 

Shaw AFB 
O&M Manual 

Chapter 4 

TABLE 4.4 
RECOMMENDED ANALYTICAL SCHEDULE 

Sample MON TUES WED THUR FRI SAT SUN 

Influent pH G G G G G G G 

Influent BOD - ~ C — C " " 
Final Effluent BOD - -- C — C " — 

Influent TSS C C C C C C C 

Secondary Clarifier TSS C C C C c C C 

Aeration MLSS G G G G G G G 

Aeration MLVSS G G G G G G G 

Return Sludge MLSS C C C C C C C 

Final Effluent TSS C C C C C C C 

Aeration Settleable Solids G G G G G G G 

Effluent Ammonia-Nitrogeri G - ~ G — -- ~" 

Aeration DO G G G G G G G 

Outfall DO G -- — G ~ — — 

Outfall pH G ~ ~ G ~ — 

Digester Total Solids G — — — — 

Digester Volatile Solids G - ~ ~ ~ — 

Influent Temperature G G G G G G G 

Outfall Temperature G G G G G G G 

Effluent pH G G G G G G G 

Effluent Chlorine Residual G - — G — — 

Outfall Chlorine Residual G -- - G — — — 

Effluent Fecal Coliform G G G G G G G 

Tertiary Filter Effluent 
Total Phenols^ G G G G G G G 

NOTE: 
1. Sample Type: C = Composite, G = Grab 
2. Drying Bed Sludge Analyses are performed on an as-needed basis, 

(a)   Monthly 
(q)   Quarterly 

• 
H:\725689\948J117\T-4-4.WW2 

4-13 



Shaw AFB 
O&M Manual 

Chapter 5 

CHAPTER 5 
LABORATORY TESTING 

5.1    INTRODUCTION 

Analytical testing conducted for the Shaw AFB WWTP will generally be conducted 

by an outside contract laboratory for most NPDES permit parameters. Some parameters, 

such as pH and Total Residual Chlorine, will be done at the WWTP. The South Carolina 

Department of Health and Environmental Control (DHEC) has in place a strict laboratory 

certification program that incorporates criteria for labs and the analyst in the attainment 

of state certification. The certification is applicable only if a designated person is 

performing the required tests at a specific laboratory. Because laboratory staffing at 

Shaw AFB is limited to one person, it is imperative that the services of an outside 

certified lab be utilized for permit required analyses. 

However, it is necessary for all operators to have a general knowledge concerning 

the analytical procedures used at the plant. Such knowledge will allow the operators to 

evaluate the laboratory data and make determinations as to the validity of the data and 

will provide the operators with a better understanding of the data collected and allow 

them to make more effective use of this data. By relating meaningful lab results to daily 

operation, the operator can effectively make process decisions, determine the efficiency 

of the process, predict and prevent problems that are developing, and determine causes of 

plant upsets. 

The standard text used by most wastewater labs is entitled Standard Methods for the 

Examination of Water and Wastewater. This text must be followed explicitly for results 

to be acceptable to regulatory agencies. Some operators find it difficult to understand 

and to follow Standard Methods. This chapter is not to be considered as a substitute to 

Standard Methods but as a simplified guide for use by the Shaw AFB operations staff. 

As operators master these techniques, they should refer to Standard Methods to become 

aware of the possible pitfalls and interferences associated with these methods.   This 

5-1 
H:\725689\948JU7\C-5.WW2 



• 

• 

Shaw AFB 
O&M Manual 

Chapter 5 

chapter deals primarily with the laboratory analyses to be performed at the Shaw AFB 

wastewater treatment plant laboratory. 

Other references to be consulted by the treatment plant operators for information 

concerning laboratory analyses include: 

• Methods for Chemical Analysis of Water and Wastes, EPA. 

• Simplified Laboratory Procedures for Wastewater Examination, Water Pollution 

Control Federation Publication No. 18. 

• Operation of Wastewater Treatment Plants,  Volume II,  Sacramento State 

University. 

• Hack Handbook of Water Analysis, Hach Chemical Company, 1979. 

5-2 
H:\725689\948J117XC-5.WW2 



Shaw AFB 
O&M Manual 

Chapter 5 

5.2    BIOCHEMICAL OXYGEN DEMAND ANALYSIS 

5.2.1 Scope and Application 

5.2.1.1 This method is applicable to the measurement of biochemical oxygen 

demand (BOD) in drinking, surface and saline waters, domestic and 

industrial wastes. 

5.2.1.2 Concentrations of BOD from 2 up to about 8 mg/1 may be measured 

directly. Multiplication by applicable dilution factors extends the range. 

5.2.1.3 The effluent BOD from the Shaw AFB WWTP is limited by NPDES 

Permit. The permit requires a specified frequency of analysis for BOD. 

5.2.2 Methodology 

5.2.2.1 Specific Method Utilized 

This method was developed as a sequential, step-by-step procedure and is derived 

directly from Method 5210-B, p. 5-2 of Standard Methods For The Examination of 

Water and Wastewater, 18th Edition; 1992. 

5.2.2.2 Summary of Method 

The method consists of filling with sample, to overflowing, an airtight bottle and 

incubating it at constant temperature for 5 days. Dissolved oxygen is measured initially 

and after incubation, and the BOD is computed from the difference between initial and 

final DO. 

5.2.3 Sample Pretreatment 

5.2.3.1 Temperature Adjustments 

1. Cold samples must be warmed slowly to room temperature, 20.0 ± 1.0°C, 

before making dilutions. 

2. Warm samples must be cooled slowly to room temperature, 20.0 ± 1.0°C, 

before making dilutions. 

5.2.3.2 Check for Cl2 Residual 